

CERTIFICATI MATERIALI 3.1 – EN 10204

Material Test Certificate 3.1 – EN 10204

Based on the data supplied by the builder, Osculati Srl certifies that the item:

38.440.23 - Hinges 2 mm thickness

Is made of AISI304

Segrate, 10/05/2025

Signed for and on behalf of OSCULATI S.r.l



MR. M. DI MAIO
Quality Manager
IP level VT, PT & RT Operator
OSCOLATI SRL